City of Kodiak Regular Council Meeting Agenda for June 14, 2018
7:30 p.m., at 710 Mill Bay Road, Assembly Chambers (Room 232)

VI.

VII.

Call to Order/Roll Call
Invocation/Pledge of Allegiance

Previous Minutes

Approval of Minutes of the May 24, 2018, Regular Council Meeting..........cccccuervrvriiieneniieninnnnns 1
Persons to Be Heard
a. Proclamation: Declaring Filipino American Heritage Month .............cccccvevviieviecicciennne 10
b. Public Hearing: Amending Sections 9 and 12 of the Schedule of Fees, Charges, and

LI L L1 TSSO PRSP 12

C. Public Comments (limited to 3 minutes) (486-3231)

Unfinished Business

a. Second Reading and Public Hearing, Ordinance No. 1378, Amending Title 5 With the
[...]
1) Staff recommends that Council approve the Professional Services Contract for WWTP Upgrade,
Phase I Condition and Process Assessment, Project No. 7522/18-04 to CH2M in the amount of
$160,000.

JUNE 14,2018
Agenda Item V. h. Memo Page 2 of 3

111




2) Delay or elect not to approve the proposal; this is not recommended. If delayed it would prevent
the City from gaining the information needed now to develop a plan for funding. If not approved
the City will likely be penalized by the State for non-compliance of permit requirements.

FINANCIAL IMPLICATIONS: It is critical for the City that the development of the total project
budget be developed based on the complete facility assessment. When the last upgrade was budgeted in
the 1990s, the project budget fell way short of the original bid openings. This required significant
downsizing and reprioritizing of the project to fit within the existing budget. Significant compromises
were made that lead to years of operating challenges that now that must be addressed.

The primary goal with our current approach is to clearly understand the need of the facility and build a
project budget to fully upgrade the plant, if possible, in order to be set for the next 25 years. We have
used these loans on other City water and sewer projects, and the program is one of the best funding
sources available for Municipalities operating public water and wastewater systems.

FY2018 budget included $600,000 to begin a condition assessment of the WWTP. This funding was
based on the use of an ACWF loan. The name of the program has changed to State Revolving Fund
(SRF) loan program.

LEGAL: Authorized by KCC 3.12.070 (a) (2) Exceptions to bidding requirements
STAFF RECOMMENDATION: Staff recommends Council approve the Professional Services

Contract for WWTP Upgrade, Phase I Condition and Process Assessment, Project No. 7522/18-04 to
CH2M in the amount of $160,000.

CITY MANAGER’S COMMENTS: CH2M has worked for the City through the latest centrifuge
project, the ADEC permitting process and toured the facility to provide the city with an assessment
process. We would prefer to continue with CH2M through this upgrade process and new permitting
requirements. They are well prepared to provide the city support and guidance for this project.

NOTES/ATTACHMENTS:
Attachment A: Jacobs CH2M Proposal Letter dated May 31, 2018

PROPOSED MOTION:
Move to authorize the Professional Services Contract for WWTP Upgrade, Phase I Condition
and Process Assessment, Project No. 7522/18-04 to CH2M in the amount of $160,000 and
authorize the City Manager to sign documents on behalf of the City.

JUNE 14, 2018
Agenda Item V. h. Memo Page 3 of 3

112




Attachment A

° CH2M
JACO Bs ° 949 E. 36" Avenue
Suite 500

Anchorage, AK 99508
0O +1907 762 1359

F +1907 257 2017
www.ch2m.com

May 31, 2018

Glenn Melvin, P.E., City Engineer
City of Kodiak

2410 Mill Bay Road

Kodiak, AK 99615

Subject: WWTP Upgrade, Phase | Condition and Process Assessment — City of Kodiak Project
Number 7522/18-04

Dear Mr. Melvin:

CH2M HILL Engineers, Inc. (CH2M) appreciates this opportunity to submit our proposal for the City’s
Wastewater Treatment Plant (WWTP)’s Phase 1 Condition and Process Assessment Project. This project
allows us to continue providing critically important engineering services to the City of Kodiak (the City).

On December 15, 2017, CH2M Hill Companies Ltd. (CH2M) became part of Jacobs Engineering Group Inc.
(Jacobs). CH2M is now a wholly owned direct subsidiary of Jacobs. CH2M presently remains a separate
legal entity and will continue to operate and conduct business as CH2M HILL Engineers, Inc.

This letter proposal presents the Phase | Process Assessment work first, followed by the Phase |
Condition Assessment work.

We are ready to immediately begin work upon City of Kodiak approval of this proposal.

Due to new State of Alaska discharge requirements, and the advanced age of much of the WWTP, the
proposed Phase | work will be the first step of City actions towards achieving discharge permit
disinfection requirements, and the first step of City actions towards existing WWTP’s condition
assessment to determine needed plant upgrades to significantly extend the WWTP’s functional life.

PHASE 1A - PROCESS ASSESSMENT - WWTP EFFLUENT DISINFECTION
FEASIBILITY STUDY

Purpose of the Feasibility Study

The City of Kodiak needs to comply with fecal coliform (FC) treatment requirements stipulated in the
new Alaska Pollutant Discharge Elimination System (APDES) permit — Permit Number AK0021555 —
which becomes effective July 1, 2018. These new requirements are significantly more stringent than
those in the current permit, plus the permit has a compliance schedule. Engineering design for the
selected solution to meet these more stringent requirements must be completed by July 1, 2021 (Year
3). The new facility being constructed and operational by July 1, 2023 (Year 5).

The purpose of this study is to evaluate two disinfection alternatives for meeting these new FC
disinfection requirements, and provide enough design and cost information to allow the City to select
their preferred method of effluent disinfection. The City can then proceed with the subsequent detailed
design, permitting, financing, construction, and commissioning of the project in a manner which meets
the APDES permit mandated compliance schedule.

CH2M HILL ENGINEERS, INC

113



Page 2
May 31, 2018
WWTP Upgrade, Phase | Condition and Process Assessment

Disinfection Feasibility Scope of Work

To deliver this Phase | WWTP Effluent Disinfection Feasibility Study for the City, CH2M proposes the
following three tasks:

e Task 1a — Project Kickoff and Site Visit
e Task 2a — Project Definition and Alternatives Evaluation
e Task 3a— Predesign Report

The work activities, deliverables, meetings, and assumptions associated with each task are detailed
below.

Task 1a - Project Kickoff and Site Visit

Two key CH2M team members, myself and a senior WWTP disinfection engineer, will travel to Kodiak
for a kick-off meeting with you and your staff to review our scope of work and proposed deliverable
products. We would like to conduct this work on June 21st. Following the meeting we will conduct a
tour of the WWTP to observe field conditions which will aid the team in evaluating disinfection
alternatives and to assess new facility location alternatives.

Deliverables:
e Proposed Kick-Off agenda.

e Summary meeting notes and list of action items resulting from the kick-off meeting and any notes
from our site visit.

Assumptions:

e Project kick-off session will be conducted at the earliest date possible following Notice-to-Proceed.
We propose to meet at your Engineering and Public Works Conference Room, or any other
preferred location.

e The City and CH2M managers will determine who should attend the kick-off meeting from each
entity.

e The City desires that CH2M evaluate UV disinfection as one method to meet permit disinfection
requirements and chlorination/dichlorination as a second method to meet permit disinfection
requirements.

Task 2a — Project Definition and Alternatives Evaluation

The project definition and alternatives evaluation task’s purpose is to establish the project design
criteria and develop preliminary design details for both UV Disinfection and Chlorination/Dechlorination
projects. Work of this phase as defined below will culminate in the preparation of the Predesign Report.
The report will contain the information described in the subtasks below.

Subtask 2.1a: Planning Criteria

Define the City’s objectives and success factors for the project and document the City’s planning and
design criteria standards as they pertain to this work including process mechanical and electrical
redundancy requirements and structural design requirements.

CH2M will work with the City staff to define the planning projections for the project. The City will
provide data and information to support the evaluation, including:

e UV Transmittance (UVT) Data, total suspended solids (TSS), iron, and flow.

CH2MHILL ENGINEERS, INC.

114



Page 3
May 31, 2018
WWTP Upgrade, Phase | Condition and Process Assessment

e Plant monthly operating reports for the past 5 years.
e Population projections

To assist with defining the UVT design value, the City will collect WWTP final effluent UVT data, which
has already started. CH2M will provide guidance as to the frequency and duration of this testing.

For this study CH2M will utilize the following design flows presented in the WWTP Design Criteria table
on Sheet 7 (Drawing OP1) from the conformed set of design drawings from the Wastewater Treatment
Plant Upgrade (1998) prepared by VEI Consultants:

e  Maximum Month Flow: 4.7 mgd
e Peak Hour Flow: 8 mgd.
Subtask 2.2: Alternatives Evaluation

CH2M will perform an alternatives evaluation to compare monetary (upfront capital costs, ongoing
operating & maintenance costs, and resulting calculated 20-year life cycle costs) as well as non-
monetary factors for the following two disinfection alternatives for Kodiak WWTP:

e On-site generated (OSG) sodium hypochlorite for disinfection, delivered sodium bisulfite for
dechlorination and modifications to the chlorine contact basins, if any, to achieve effective
disinfection performance. A site within the WWTP property will have to be located for the new
building for the chlorination/dechlorination equipment.

e Construct new UV disinfection system by reconfiguring a portion of the existing chlorine contact
basin. The UV system equipment will be housed in a new building constructed over the existing
chlorine contact basin.

Based on previous experience and evaluations it is assumed that other disinfection alternatives such as
delivered liquid sodium hypochlorite, delivered gaseous chlorine, delivered peracetic acid (PAA), ozone,
and other emerging disinfection approaches/technologies are cost prohibitive and/or not feasible from
a regulatory or technical standpoint and therefore will not be evaluated as part of this study.

Based on our previous disinfection project experience we anticipate that the following alternatives will
be developed for the City:

e 0OSG sodium hypochlorite: Low strength (0.8 percent) generating systems will be considered. This is
very similar to the OSG facility CH2M designed for the City’s drinking water disinfection in 1999 to
replace your former 1-ton gaseous chlorine disinfection facility.

e UV: Enhanced wattage, low pressure/high output (LPHO) amalgam lamp technology with automated
sleeve cleaning systems will be considered. Manufacturers/models that will be considered include:

0 Trojan’s Signa (inclined lamp orientation — 60-degree angle)

0 Wedeco’s Duron (inclined lamp orientation — 45-degree angle)
0 Ozonia’s HiCAP (vertical lamp orientation)

0 Calgon’s C3500 (horizontal lamp orientation)

(NOTE: The Calgon UV open channel disinfection system for wastewater is not the same
as your Calgon Sentinel closed pipe UV drinking water disinfection system that CH2M
designed for the City in 2010.)

Based on the UV manufacturer’s ability to respond in a timely fashion for this study and based on any
City preferences, one of these vendors will be selected for providing support (such as bench-top

CH2MHILL ENGINEERS, INC.

115



Page 4
May 31, 2018
WWTP Upgrade, Phase | Condition and Process Assessment

collimated beam testing, equipment sizing & pricing, etc.) to the team during this study. If the UV
alternative is selected over OSG, then it is anticipated that a formal UV equipment pre-selection process
will be conducted at the beginning of final design (next phase of the project - not part of this scope of
work).

CH2M will prepare initial design calculations and develop conceptual drawings (5 percent design) of the
alternatives identified based on the design criteria established through the previous subtasks. An order-
of-magnitude Class 5 cost estimate will be prepared for the two alternatives to provide construction cost
information for comparative purposes between the alternatives. Annual operating costs and life cycle
costs will be developed for these alternatives.

Any cost opinions or project economic evaluations provided by CH2M will be on a basis of experience
and judgment, but, since CH2M has no control over market conditions or bidding procedures, CH2M
cannot warrant that bids, ultimate construction cost, or project economics will not vary from these
opinions.

CH2M will conduct a non-monetary evaluation in collaboration with City staff. Non-monetary
evaluation criteria, which will be identified during Task 1 and refined/finalized in Task 2.1, may include
items such as operability, operator safety, maintainability, durability, flexibility, reliability (including
reliance on material/chemical deliveries), public acceptance of one technology over another, and other
factors.

CH2M will document a summary of the results of this evaluation in a tech memo.
Deliverables:

e Project Definition and Alternatives Evaluation technical memorandum.
Assumptions:

e [f necessary to conduct the study, bench-scale sodium hypochlorite testing will be provided by the
City’s laboratory with test procedure guidance provided by CH2M.

e If necessary to conduct the study, bench-scale UV testing (collimated beam tests) will be provided
by one of the UV manufacturers at no cost to the City or CH2M. CH2M will provide guidance for
conducting this study.

Task 3a — Predesign Report

CH2M HILL will prepare a draft Predesign Report detailing the analysis and findings of the alternatives
evaluation. A presentation of the results will be made to the City by conference call approximately 1
week after draft report submittal. Based on this information we are expecting City staff will select an
alternative that will then be documented in our Final Predesign Report.

Deliverables:

e Draft Predesign Report which will document the analysis conducted and provide a preliminary
recommendation to the City. Six hard copies and an electronic PDF copy.

e Final Predesign Report which will document the analysis conducted and provide a preliminary
recommendation to the City. Six hard copies and an electronic PDF copy.

Assumptions:

e Up to two conceptual drawings (e.g. site layout, section/detail) will be developed for each of the
two alternatives to capture the intent of the concept and serve as the basis for the Class 5
construction cost estimate.

CH2MHILL ENGINEERS, INC.

116



Page 5
May 31, 2018
WWTP Upgrade, Phase | Condition and Process Assessment

e The Class 5 construction cost estimate (+100%, -50%) will be included in the report as a total
estimated value for each concept. A detailed breakdown of the costs will not be provided. The
construction cost estimates will be used solely for comparative purposes amongst the alternatives.

e Adraft copy of the Predesign Report will be developed and provided to the City as an electronic
deliverable (PDF) 1 week in advance of the conference call. The report will then be revised to
capture the discussions and decisions made during the conference.

Task 4a - Project Management

| will be your primary point of contact for the project. | will lead our team, manage schedule and
budget, review monthly invoices, and provide the City with project progress reports. | will lead project
progress calls with you and be available as needed. Our project accountant will prepare draft invoices
for my review and approve.

Disinfection Feasibility Project Team

| will be assisted by Matt Noesen who has extensive experience conducting alternative wastewater
disinfection studies and is a firm-wide resource for UV disinfection projects. Miaomiao Zhang will serve
as the process engineer; Miaomiao has worked previously with Matt on similar projects and has relevant
experience with disinfection studies and designs. Stuart Jeffcoat, a subject matter expert for OSG
sodium hypochlorite systems, will advise the team as needed.

Additional design discipline support identified below will be utilized as necessary to execute the work to